B)sIHOO

M101C-M101/M102/M103 )

(' MODEL

USER
MANUAL

5

2

oo

0%
%

%}
%%

&
2

%93
%

%

%
%L
%
%

%,
5

2%
%
0

&
%
&
%

0o
s,
000,

s
%
L

&

%
2

2

2

%
2

&
%
&
&

%}
%%}
2%

b0}

%
828X
2
%
S

et
%

e}
2

oS
2

2%

WhatsApp
Scan to Contact

www.sihoooffice.com

Sihoo Store EU Instagram

Sihoo Store US



Thank you for choosing Sihoo.

We hope our products can enhance your comfort and
promote a healthy lifestyle.

We take pride in offering a comprehensive three-year
warranty for all Sihoo products, supported by
round-the-clock customer service to guarantee your
utmost satisfaction.

Should you require any assistance, please do not hesitate to
contact us at

service@sihooofffice.com

Kindly note: To expedite our services, kindly include your
order number when reaching out to our customer support.

Sincerely,

SIHOO

ShooZEA CLfEE. HUDESTEVET,

b DHEEHBERDORBEE ZH LELEE. BRNGES A TAEZ
AW RETED I LZEO>TVET,

SihooDITNTDRMICH LT, AFENGEIFEFDRIEZIRA L.
BRNEDARZI - —EXATCHEERDEADBEZRLELTEHY
N

BFRCODRELIZEIX. ES5FTHTERIC
service@sihoooffice.com X THBEWLEHE L EELYN,

AR Y —ERERRICRHT BHIC. HRAEZI—TR—F

ICBBVEDLEWEIECERITIE. TEXESZSRAWCRIT 5 LB
MIET,

ESZLALLERBONLET,

SIHOO



SIHOO
ABOUT US

Sihoo is a renowned specialist in ergonomic furniture, dedicated to offering healthy and
comfortable ergonomic chairs. With a 12-year emphasis on technology and well-being,
Sihoo's mission is to enhance people's lives through innovative and ergonomic furniture
solutions. Presently, Sihoo's ergonomic chairs are available in over 100 countries and
have garnered acclaim among Fortune 500 companies, as well as in more than 10 million
households worldwide.

&2 | BARQUETTE — FR S
@ + @ BAC [3 ensez & . (11111
(e =< @z s

Association Magasin Déchéterie

Séparez les éléments avant de trier https:/quefairedemesdechets.fr

CAUTION!! ACHTUNG!

Work on gas springs only by Arbeiten an Gasfedern nur durch
trained specialist personnel. eingewiesenes Fachpersonal.

CONTENTS

1.User Manual---------------ommmommooeoooe e P01-P06
2.Benutzerhandbuch---------------oooooo P07-P12
3.Manuel utilisateur ------------------------ P13-P18
4. Manuale utente ---------------o oo P19-P24
5.Manual de usuario ----------------------- P25-P30
6AMAILERRAE P31-P36
L2125 (Bl --moemmm oo P37-P42



User Manual

Parts List
(Please refer to the actual size. Each type of screw and washer has one reserved as a spare.)

Key Description Part Qty. Spare Key Description Part Qty. Spare
A Base 1pc M Armres(trjzxs;g;c screw 4pcs 1pc
B Chair leg tube 5pcs N A lEES E&lz;zlg)est screw 2pcs 1pc
C T wrench 1pc
D Chair leg screw (M6X14) 10pcs 1pc
E Caster 5pcs
F Gas lift 1pc
G Seat cushion 1pc
H Mechanism Nos= 1pc

&
Mechanism screw (M6x20) éééé é 4pcs Tpc
J Lumbar support 1pc
K Backrest screw (M6x25) éééé é 4pcs Tpc
L Armrest 1 f 1pair

Note: Please sort the screws and measure their lengths beforehand for easier assembly.

01



4

/\J-— Assembly Instructions o for

(Please refer to the actual size.) Video Guide

=l

" A Decorative cover

1
% Chair leg base

First, separate the base into the chair leg decorative cover and the chair leg tube.
Then, connect the base together.

Use 10 M6X14 screws to connect five chair leg tubes to the chair base.

First, insert the wheels into the chair legs. Then, insert the decorative cover into the chair
legs. Finally, place the gas lift into the middle hole of the chair leg base.

03

Connect the backrest and seat cushion using four M6X25 backrest screws,
and tighten them all to 50%.

Connect the armrest to the seat cushion using four M6X25 armrest screws,
and tighten them all to 50%.

04



Using two M6X40 screws to connect the armrest and backrest by screwing them together,
ensuring they are tightened to 50%.

Using four M6X25 backrest screws to connect the backrest and the seat cushion,
and using four M6X25 armrest screws to connect the armrest and seat cushion,
ensuring that all connections are tightened to 100%.

gb Operation Instructions

(Please refer to the actual size.)

Push or pull the chassis
right-side lift rod to control
the tilt.

Adjust the tilt intensity of
the rotating pallet with
the spring knob.

Chair height adjustment:
when seated in the chair, lift
to lower it; when not seated
in the chair, lift to raise it.

The seat can rotate freely
in 360 degrees.

Using two M6X40 screws to connect the armrests to the backrest and tighten the screws
to 100%. Align the upper half of the assembled chair with the gas lift and insert it into
place. The assembly is now complete.

n

Safety Installation

1. Each chair is designed to support the weight of one person only.

2. Please use the chair on a flat, even surface.

3. Do not allow children under the age of 5 to sit on the chair without supervision.

4. Avoid sitting on the armrest to prevent potential accidents.

5. Do not stand on the chair, use it as a ladder, or step on it.

6. Please refrain from placing excessive weight on the chair or using it as a makeshift trolley.

7. Avoid using sharp or pointed objects that could damage the chair, and keep it away from
open flames or sources of heat.

8. For your safety, do not attempt to disassemble the gas lift mechanism.

05

06



Benutzerhandbuch

Stuickliste
(Bitte beachten Sie die tatsachliche GroBe. Von jeder Art Schraube und Unterlegscheibe ist jeweils

eine als Ersatz vorgesehen.)

Schliissel Beschreibung Teil Menge Ersatz Schlissel Beschreibung Teil Menge Ersatz
A Stuhlunterbau 1 M Armlehn(i;\gii;z;chraube 4 1
: : v| 2 |
C Schlssel 1
D Stuhlbeinschraube (M6X14) 10 1
E Rollen 5
F Gasfeder 1
G Sitzkissen 1
H Mechanismus o= 1

&
Mechanismusschraube (M6x20) éééé é 4 1
J Lendenwirbelstiitze 1
K Riickenschraube (M6x25) éééé é 4 1
L Armlehne 1 f Tpaar

Hinweis: Bitte sortieren Sie die Schrauben im Voraus und messen Sie ihre Langen,
um die Montage zu erleichtern.

07



4

/\Jv Montageanleitung Nach

(Bitte beachten Sie die tatsachliche GroBRe.) Videoanleitung suchen

Stuhlbein-Basis

iﬁ:yv\

Zuerst trennen Sie die Basis in die dekorative Abdeckung fiir das Stuhlbein und das
Stuhlbeinrohr. Danach verbinden Sie die Basis miteinander.

Verwenden Sie 10 Mé*14 Schrauben, um finf Stuhlbeinrohre mit der Stuhlbeinrohrbasis
zu verbinden.

Zuerst setzen Sie die Rollen in die Stuhlbeine ein. AnschlieBend fligen Sie die dekorative
Abdeckung in die Stuhlbeine ein. SchlieBlich platzieren Sie den Gaslift in das mittlere
Loch der Stuhlbeinbasis.

09

Verbinden Sie das Kissen und den Mechanismus mit vier M6x20 Mechanismusschrauben.

Verbinden Sie die Riickenlehne und das Sitzkissen mit vier M6X25
Riickenlehnen-Schrauben und ziehen Sie sie alle zu 50% fest.

Verbinden Sie die Armlehne mit dem Sitzkissen mit vier M6X25 Armlehrenschrauben und
ziehen Sie sie alle zu 50% fest.

10



Verwenden Sie zwei M6X40-Schrauben, um die Armlehne und die Rickenlehne
miteinander zu verbinden, indem Sie sie zusammenschrauben und sicherstellen,
dass sie zu 50% festgezogen sind.

gb Betriebsanleitung

(Bitte beachten Sie die tatsachliche GroBe.)

Verwenden Sie vier M6X25 Riickenlehnen-Schrauben, um die Riickenlehne mit dem
Sitzkissen zu verbinden, und verwenden Sie vier M6X25 Armlehnen-Schrauben,

um die Armlehne mit dem Sitzkissen zu verbinden. Stellen Sie sicher,

dass alle Verbindungen zu 100% festgezogen sind.

Stellen Sie die
Neigungsintensitét der
drehbaren Palette mit
dem Federnknopf ein.

Driicken oder ziehen Sie den
rechten Aufzughebel des
Fahrgestells, um die Neigung
zu steuern.

Der Sitz kann sich frei
um 360 Grad drehen.

Hohenverstellung des Stuhls:
Wenn Sie auf dem Stuhl sitzen,
heben Sie ihn an, um ihn
abzusenken; Wenn Sie nicht
auf dem Stuhl sitzen, heben
Sie ihn an, um ihn zu erhéhen.

Verwenden Sie zwei M6X40 Schrauben, um die Armlehnen mit der Riickenlehne zu
verbinden, und ziehen Sie die Schrauben zu 100% fest. Richten Sie die obere Halfte

des montierten Stuhls mit der Gasdruckfeder aus und setzen Sie sie an ihrem Platz ein.

Die Montage ist nun abgeschlossen.

11

n

Sicherheitsanweisungen

1. Jeder Stuhl ist nur fur das Gewicht einer Person ausgelegt.

2. Bitte verwenden Sie den Stuhl auf einer flachen, ebenen Oberflache.

3. Erlauben Sie Kindern unter 5 Jahren nicht, ohne Aufsicht auf dem Stuhl zu sitzen.

4. Vermeiden Sie das Sitzen auf der Armlehne, um mégliche Unfélle zu verhindern.

5. Stehen Sie nicht auf dem Stuhl, verwenden Sie ihn nicht als Leiter oder Tritt.

6. Bitte verzichten Sie darauf, iberm&Biges Gewicht auf den Stuhl zu legen oder ihn als
improvisierten Transportwagen zu verwenden.

7. Verwenden Sie keine scharfen oder spitzen Gegenstande, die den Stuhl beschadigen kénnten,
und halten Sie ihn fern von offenen Flammen oder Hitzequellen.

8. Aus Sicherheitsgriinden versuchen Sie nicht, den Gasliftmechanismus zu demontieren.

12



Manuel de l'utilisateur

Liste des piéces
(Veuillez vous référer a la taille réelle. Chaque type de vis et de rondelle en a une de réservée en tant

que piéce de rechange.)

Clé Description Piece Qté. recl'?:nge Clé Description Piece Qté. recf?aeng e
A Base de chaise 1 M Vis d'ac?rc\)/ltg(ozig)au siege 4 1
B Tube de pied de chaise 5 N ek I'acc(:&tgc)i(czg)au e 2 1
C Clé 1
D Vis de pied de chaise (M6X14) 10 1
E Roulette 5
F Vérin a gaz 1
G Coussin de siege 1
H Mécanisme o= 1

&
Vis de mécanisme (M6x20) éééé é 4 1
J Support lombaire 1
K Vis de dossier (Mé6x25) éééé é 4 1
L Accoudoir 1 f 1paire

Note : Veuillez trier les vis et mesurer leurs longueurs au préalable pour faciliter I'assemblage.

13 14



4

/\Jv Instructions d'assemblage Guide de

(Veuillez vous référer a la taille réelle.) numérisation vidéo

= X .
UTLPJ Housse décorative

t

rijxi Base du pied de chaise

Tout d'abord, séparez |la base en deux parties : le cache décoratif du pied de chaise et le
tube du pied de chaise. Ensuite, assemblez les deux parties de la base ensemble.

Utilisez 10 vis M6*14 pour relier cing tubes de pied de chaise a la base de la chaise.

D'abord, insérez les roues dans les pieds de la chaise. Ensuite, insérez le cache décoratif
dans les pieds de la chaise. Enfin, placez le vérin a gaz dans le trou central de la base du
pied de la chaise.

15

Connectez l'accoudoir au coussin du siége a l'aide de quatre vis M6X25 pour accoudoir,
puis serrez-les a 50%.

Fixez I'accoudoir au coussin de siége a l'aide de quatre vis M6X25 pour accoudoir,
puis serrez-les toutes a 50%.

16



Utilisez deux vis M6X40 pour connecter |'accoudoir et le dossier en les vissant ensemble,
en veillant a ce qu'elles soient serrées a 50%.

Utilisation de quatre vis M6X25 pour relier le dossier et le coussin de siége, ainsi que de
quatre vis M6X25 pour relier 'accoudoir et le coussin de siége, en veillant a ce que toutes
les connexions soient serrées a 100%.

gb Instructions d'utilisation

(Veuillez vous référer a la taille réelle.)

Poussez ou tirez la tige de
levage du cété droit du
chassis pour controler
l'inclinaison.

Ajustez l'intensité de
l'inclinaison de la palette
rotative a l'aide du
bouton a ressort.

Réglage de la hauteur du
siége: lorsqu'on est assis sur
la chaise, soulevez pour
l'abaisser; lorsqu'on n'est pas
assis sur la chaise, soulevez
pour la rehausser.

Le siege peut tourner
librement sur 360 degrés.

Utilisez deux vis M6X40 pour relier les accoudoirs au dossier et serrez les vis a 100 %.
Alignez la moitié supérieure de la chaise assemblée avec le vérin a gaz et insérez-la en
place. Lassemblage est maintenant terminé.

n

Instructions de sécurité

Chaque chaise est congue pour supporter le poids d'une seule personne.
Veuillez utiliser la chaise sur une surface plane et stable.
Ne permettez pas aux enfants de moins de 5 ans de s'asseoir sur la chaise sans surveillance.
Evitez de vous asseoir sur I'accoudoir pour prévenir d'éventuels accidents.
Ne montez pas sur la chaise, ne I'utilisez pas comme une échelle, ni ne montez dessus.
Veuillez vous abstenir de placer un poids excessif sur la chaise ou de I'utiliser comme un
chariot improvisé.
. Evitez d'utiliser des objets pointus ou coupants qui pourraient endommager la chaise,

et éloignez-la des flammes nues ou de toute source de chaleur.
. Pour votre sécurité, ne tentez pas de désassembler le mécanisme de levage au gaz.

cCOohwWN =

~

[oc]

17

18



Manuale Utente

. Lista delle parti

(Si prega di fare riferimento alle dimensioni effettive. C'¢ una riserva per ciascun tipo di vite e

. .. s Di
Chiave Descrizione Parte Qta. Ricambio
Vite per bracciolo alla seduta
M (M6X25) 4 !
N Viti per bracciolo al poggiaschiena 5 1

(M6X40)

rondella.)
Chiave Descrizione Parte Qta. Rica?ri\bio

A Base della sedia 1
B Tubo della gamba della sedia 5
C Chiave inglese 1
D Vite per g(::/lrz?(? Zl)ella sedia 10 1
E Ruota girevole 5
F Pistone a gas 1
G Cuscino per seduta 1
H Meccanismo 1

Vite per meccanismo (Mé6x20) éééé é 4 1
J Supporto lombare 1
K Vite per schienale (M6x25) éééé é 4 1
L Bracciolo 1 f 1paio

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare

I'assemblaggio.

19

20




4

/\Jv Istruzioni di montaggio Scansione

(Si prega di fare riferimento alle dimensioni effettive.) per Guida Video

= .
5 fi] Copertura decorativa

1
r&%\fﬂj Base della gamba della sedia

Prima di tutto, separa la base in copertura decorativa per la gamba della sedia e il tubo
della gamba della sedia. Successivamente, collega insieme la base.

Utilizzare 10 viti Mé6*14 per collegare cinque tubi delle gambe della sedia alla
base della sedia.

Prima di tutto, inserisci le ruote negli steli della sedia. Successivamente, inserisci la
copertura decorativa negli steli della sedia. Infine, posiziona il pistone nella parte
centrale del foro della base degli steli della sedia.

21

Collega lo schienale e il cuscino del sedile utilizzando quattro viti da schienale M6X25 e
serrale tutte al 50% della loro capacita di serraggio.

Collega il bracciolo al cuscino del sedile utilizzando quattro viti M6X25 per bracciolo e
stringile tutte al 50%.

22



Utilizzando due viti M6X40 per collegare il bracciolo e lo schienale avvitandoli insieme,
assicurarsi che siano serrati al 50%.

Utilizzando quattro viti M6X25 per fissare lo schienale al cuscino del sedile e utilizzando
quattro viti M6X25 per fissare il bracciolo al cuscino del sedile, assicurarsi che tutte le
connessioni siano strette al 100%.

gb Istruzioni per I'Uso

(Si prega di fare riferimento alla dimensione effettiva.)

Sposta o tira la leva di
sollevamento del telaio sul
lato destro per controllare
l'inclinazione.

Regola l'intensita
dell'inclinazione del pallet
rotante con la manopola
a molla.

Regolazione dell'altezza
della sedia: quando sei
seduto sulla sedia, solleva
per abbassarla; quando
non sei seduto sulla sedia,
solleva per alzarla.

La seduta puo ruotare
liberamente di 360 gradi.

Utilizzando due viti M6X40, collegare i braccioli allo schienale e stringere le viti al 100%.
Allineare la meta superiore della sedia assemblata con il pistone a gas e inserirla nel suo
alloggiamento. L'assemblaggio & ora completo.

n

Istruzioni per la Sicurezza

Ogni sedia & progettata per sostenere il peso di una sola persona.

Si prega di utilizzare la sedia su una superficie piana e livellata.

Non permettere a bambini sotto i 5 anni di sedersi sulla sedia senza supervisione.

Evita di sederti sul bracciolo per prevenire potenziali incidenti.

Non stare in piedi sulla sedia, usarla come scala o calpestarla.

Si prega di astenersi dal mettere peso eccessivo sulla sedia o dall'usarla come carrello
improvvisato.

Evita di utilizzare oggetti affilati o appuntiti che potrebbero danneggiare la sedia e mantienila
lontana da fiamme aperte o fonti di calore.

8. Per la tua sicurezza, non cercare di smontare il meccanismo di sollevamento a gas.

O hwWN =

~

23

24



Manual del Usuario

‘ Lista de piezas

(Por favor, consulte el tamario real. Cada tipo de tornillo y arandela tiene uno reservado como

repuesto.)
Clave Descripcion Pieza Cantidad | Repuesto Clave Descripcién Pieza Cantidad | Repuesto
A Base de a silla 1 M Tornillo para el apoyabrazos 4 1
al asiento (M6X25)
B Tubo de la pata de la silla 5 N Tor:lilrlgzpc;elgge(pl\zz;e’rg)z oS 2 1
C Llave inglesa 1
D Tornillo pazi/llzxpflaz)a de lasilla 10 1
E Ruedas 5
F Piston de gas 1
G Cojin de asiento 1
H Mecanismo 1
Tornillo p?l\rllaéc)a(lzrg)ecanismo éééé é 4 1

J Soporte lumbar 1
K Tornillo para el respaldo (M6x25) éééé é 4 1
L Apoyabrazos 1 f 1par

Nota: Por favor, organice los tornillos y mida sus longitudes de antemano para
facilitar el montaje.

25 26



4

/\Jv Instrucciones de ensamblaje uin de

(Por favor, consulte el tamario real.) Escaneo de Video

= ) )
UTLFJJ Cubierta decorativa

U

(—”% Base de la pata de la silla

Primero, separa la base en la cubierta decorativa del pie de la silla y el tubo del
pie de la silla. Luego, une la base.

Utiliza 10 tornillos M6*14 para conectar cinco tubos de las patas de la silla a la
base de la silla.

Primero, inserta las ruedas en las patas de la silla. Luego, coloca la cubierta decorativa
en las patas de la silla. Por ultimo, coloca el elevador de gas en el agujero central de la
base de la pata de la silla.

27

Conecte el respaldo y el cojin del asiento usando cuatro tornillos M6X25 para el respaldo,
y apriételos todos al 50%.

Conecte el reposabrazos al cojin del asiento utilizando cuatro tornillos M6X25 para
reposabrazos y apriételos al 50% de su capacidad.

28



Utilizando dos tornillos M6X40 para conectar el reposabrazos y el respaldo,
atornilldndolos juntos y asegurdndose de que estén apretados al 50%.

<2 100%

Para conectar el respaldo y el cojin del asiento, se deben utilizar cuatro tornillos M6X25
para respaldo. Ademas, para unir el reposabrazos y el cojin del asiento, se deben emplear
cuatro tornillos M6X25 para reposabrazos.

Asegurese de apretar todas las conexiones al 100%.

Utilizando dos tornillos M6X40 para conectar los reposabrazos al respaldo y apretar los
tornillos al 100%. Alinea la mitad superior de |a silla ensamblada con el elevador de gas
e insértala en su lugar. El ensamblaje estad ahora completo.

29

gb Instrucciones de operacién

(Por favor, consulte el tamafio real.)

Ajuste la intensidad de
inclinacion de la
plataforma giratoria con
el botdn de resorte.

Empuje o jale la varilla de
elevacion del lado derecho
del chasis para controlar
la inclinacién.

El asiento puede girar
libremente 360 grados.

Ajuste de altura de la silla:
cuando esté sentado en la
silla, levantela para bajarla;
cuando no esté sentado en
la silla, levantela para subirla.

n

Instrucciones de Seguridad

Cada silla estd disefiada para soportar el peso de una sola persona.

Por favor, utilice la silla sobre una superficie plana y nivelada.

No permita que nifios menores de 5 afios se sienten en la silla sin supervision.

Evite sentarse en el reposabrazos para prevenir posibles accidentes.

No se pare en la silla, Usela como escalera o pise sobre ella.

Por favor, absténgase de colocar un peso excesivo en la silla o utilizarla como un carrito

improvisado.

. Evite el uso de objetos afilados o puntiagudos que puedan dafiar la silla, y manténgala alejada
de llamas abiertas o fuentes de calor.

8. Para su seguridad, no intente desmontar el mecanismo de elevacién a gas.

O R wWN =

~N

30



. @IS

(%ﬁ‘”@*)"fR%L%H”<71 L, BEORLETYY v—@. ZNENIDIDOFHEL L THRTN

TWET,

*— 188 05 # 5 *— 108 05 25 P
A BFOR—2 12 M BoHhNT & EEE D RS (M6X25) 47K 17
B BFWF1—7 55 N IR P L 24 1%
C L>F 12
D BFHORS (M6X14) 107 1%

E FrRH— 5D
F HZUTk 1
G 2]l 12
H AH=ZX L 12
AN LDRY (Mb6x20) VN 17
J BT F— h 15
K BERNOR (M625) B8R B | 4= 1%
L B 1 f 158

AR AL THBERICHBLSC, FRICRYZDBLTREZRAEL T T,

31



AN FIES

(EBROY A X% CHERLETL, )

/A
X

2L HFOMBO~—2

BRI, R—AEBFFOREHH/N—EBFFORF 1 —TCH T TLRETL, ZDE.
R—AEDHETEDLETLLREETL,

10ARDMx 14D R I EFERL T. BFOMF 1 —T5R8EBFON—R(TEDGHFT
LTEEL,

BHIC. ERZERFFOMICELIAATLRREL, RIS, D HN—ZHFOMICELIAA
TLEEETW, REC. ARUT N ZEBHFORMDOR—ADPRONRCEVNTLLZEL,

33

w3y EEERARDOMOX20DIBR XY THEEL TLRTLY,

BHRNEERZIADMEX250E BTN I TEGL . ETZEL0%E THESHTIREL,

T—LUARZEY =KD v 3 V[CMEX25DRTVLARTERD ST, TRTZ50%E THESD
FFTLLEEL,

34



T—=LLU AN EBBRNZEMOXLOD R I2ARTHEUDIF, HEVZEL THH. &HHHT
BE57%50%(CHEL TLETL,

< 100%
!"

BOERNEEDH WS 3 Y ZBIRHIC. MOX25DRIZ4AMERL . £z, T—ALL A K
EBENHYD 3V RBLIHICEMOX25DR I Z4AMERL FT . £ TOELH100%0
HHNTEESTRECEARINSLSICLTLIETL,

T—LUZARZEEHENICEN LT BTzHICMOX40R T Z2ARERL . XTI %Z100%F T
BHTLIEETV, HAMIITONBFOLEDZAX) T RCEDE, BALTLLEEL,
MIALTIITT T,

35

BREFIES

(EBOY A X% SERLIZEV, )

o)

AV )T TEE/N
L v h OIEREEE % R
LTLIzEY,

FILNZFIET BHlC, ¥
v—I0AAY IOy R%E
BIHBIKHLTLIEEL,

EERE (3360 B H (@R
LET,

BFOE TR
BFICESTWVWRBERES
FHFTRL L. BFICEST
WEWEEEES EFTEL
LEY,

]
ZRIETR

1. ERFFIADDETOHREZZZLSCHATINTVET,

2. 5T —HRATHFESERLLLETL,

3 5mARBMOFHICEERDOOE THRFICESELVNTLLETL,

4 BEEBHLS T, F#IFICESTVTLREL,

5. mFOLICIESTEN. [FLSELTERLRED. BHEITESD LIEWLWTL T,

6 BEFETZRFICHEN ARBOFHLEL LTERLENDLEVWTLEEL,

7. FREDOITZEREMED S BT OR ST OERZE T, 77— T —LHRENS
ETFTLLETL,

8. HHDREDT=h. HAV T EEEDBELLSELBENTLIIETL,

36



£9 JSJ sblsslS 89320 2>y ey a>lg Hlocwn a>gy csdeall px=dl (] g9l (s>

blasVl | awsl o=l oyl Lol
o)l )] £L3)l Siwso Hlomwo
1 4 > LEDL ) M
pe pes (M6X25)
Ipc s seboll Ul b3l i polawo \

(M6X40)

wblisVl | awsl ogll clieall

1pc wsew)SHl 3>5c8 A
5pcs o S Blw gl B
1pc by, 2lbso C

1pc 10pcs (M6X14) (sew,SIl Blw ,lowo D
5pcs ew)Sll d>c E
1pc sl assl, F
1pc s2éoll 65Lwgy G
1pc s o=l @l H

& )

1pc 4pcs BEER B (M6X20) &Vl ,Lowo
1pc S 88l sg0ell (suball pesll J

1pc 4pcs éééé é (M6X25) ,pbll Siwo Hloowo K
1pair 1 f ebb3l sinwe L

37

2ozl @l Japntid Gonso Lpdlghl Gulids yaoluoll iy (nrp téda> Vo

38



geocxill Cloulss | AL

su3adll L) s daall el ] gl s | @

=

9,55 sl (7]

t

coyS)l Bl bacls r%é

oSl Bl wily coowSIl Bl (08,55 slboe (5| 83clall Josy 08 Vol
=0 5clall Jyogis pd pi

el M6X25 j10lwe asuyl plsiawl ssioll 6slweg ,ebll Jiogi b
.50% @uowi | lpio> i 089

(MBX25 1,5 y10lio 21yl plszinwly ssioll 83Lwsgs &3l Sinwe Jpogis o8 cosaw,SI ol (58 08,5301 slbogll Il opi osaw,SIl Izl (s Mol Vol Jzsl
.50% (sJ] o> @5y b9 ey SI Bl 858 (s abnanginll dsiall (38 sSlagll s2onll g (5yly

40



[N P N TN PPN [ BN

aoiol) aloVl 850 boso
worio plaziwl 8, 95l

) b L ol 89>
pS=ild JS1pl) weVI Wil
ETRVING

\_s\_w)s.” &LQJ)' Joss
1M)SJ| wle uu31>J| pYVIe)
el VI (osasi) g9y 08
US>l D9>9 POC DS
s SI sde pul>y
L,V 6305 ped)y 08

Qy>y 595 Ol seiol) WSy
gl wlalsVl gio> 9
.a>,> 360

[y

oWl Olowsi

Jasd a>ly pazew Use ped) (sw)S S puanai pi

?au.og :9z.uw @Ja.u: d\l.c W)Sﬂ p|‘_x>'-.;.u:| S>>

Bl W93 oo, (sde Guolzll duolzdl w wos Jlab\MJ lgzeaws V

alosizeo Walg> €999 e el Jicwe e Jwol=l lguss .

.ade pasll g9 9l cpluuS anlaziwl cosmw,SUl (sl lgass V.

43880 1,58 olaziul of Sl sle 3l5 U39 809 waizi s>

o s @ haisly cosowySIL o 32l Ol oSy sl @l ol 83l bVl plasiwl iz .
8,12l 53lae ol g iSadl gl

Sl 89, aJl dlSas lgdglow V «pSioMaw J=l oo .

NouhwiNhe

[e2)

41

=0 Lc.a.]og).y _,.g.]o” Siawng E_|)5J| Siawo Jog)J Ug)lo_wn M6X40 _,ycl_um ,o|?>'-3_w|
50% @iy csélpll sutr v sSBIl o

Cf 100%

ole 2yl plssinwly seaoll 83Lwss ,pbll Siwe Jnog) MEX25 yeluwe &)l pls3iwl
100% iy Y03Vl 810> 3ai Ulois go ed2ioll 85Lwss £L,3) Siswo Jpogi) MEX25

8131505 08 .100% auowis D3g 5o bll Siowoy Usel,3)l 35lwo dosy) a>9530)l MEX40 y0lwo p33iwl
aloiSo dulosll OVl g3lSo a0 gLl o53lall 88,)l OlSo go gomrall comwsS)l Go Selsall s 5=l

42



1. Riickenlehne

Ein Stlick gebogener Rohrformungsprozess: Prazise Formgebung und
Erscheinungsbild, um eine starke Unterstiitzung und Tragfahigkeit zu gewahrleisten
und eine gute Haltbarkeit des Produkts zu zeigen;

Ein Stiick Kopfstutzendesign: Erfiillt die natirliche Anpassungsfahigkeit des Benutzers
in verschiedenen Korperhaltungen, bietet effektive Unterstiitzung fiir den Kopf und
ermdglicht Entspannung des Nackens;

Bio-riickenfreundliche Kérperkontur: Gibt dem Benutzer in verschiedenen
Sitzhaltungen umfassende Unterstiitzung fir Nacken, Riicken, Taille und Steil3bein,
erforscht tiefgreifend die Verformung der Wirbelsaule bei langem Sitzen, kann den
Druck auf den Riicken und die Wirbelsaule verringern, fordert die richtige Sitzhaltung
und bietet effektive Gesundheitsunterstiitzung. Die scheinbar einfache Biegung des
Rohrdesigns verleiht dem Produkt den Wert einer gesunden Eigenschaft;

Komfortables Lendenstiitzenblatt-Design: Eingebaute erweiterte Lendenstiitzenblatter
zur Linderung der Druckverteilung, ermidet auch bei langem Sitzen nicht und bietet
einen angenehmen Halt fir den Riicken;

Sorgloses Mechanismus: Neigungssynchronisation um 16 Grad ohne Stufen, Funktion
zur Verriegelung der Originalposition, ermdglicht den Wechsel zwischen verschiedenen
Sitzhaltungen wie Arbeiten, Entspannen und Unterhaltung, erfillt komfortable
Bewegungspositionen;

2. Netzgewebe:

Doppelschichtiges elastisches Netzgewebe, gute Atmungsaktivitdt ohne Schwiile, hat
eine gute Festigkeit und Haltbarkeit, bietet gleichzeitig wirksame Unterstitzung und
Druckverteilung bei langem Sitzen;

3. Armlehne:

Exquisite Rohrbiegeformungstechnik, zusatzliches Sprihschichtverfahren fir
glanzende Oberflache, fein und asthetisch ansprechend,
Dreipunkt-Stabilarmlehnenstruktur fir herausragende Tragfahigkeit und Haltbarkeit,
bietet dynamische Unterstitzung bei synchroner Neigung;

4. Sitzkissen:

1,5 cm dicke Mehrschichtplatte + 30 Dichte/70 Harte geschnittener Schwamm,
komfortabel, weich und elastisch, die gekrimmte Oberflache des Kontaktbereichs bietet
effektive umhiillende Unterstlitzung und verteilt den Druck auf das gesamte GesalR;

5. Gasdruckstab:
Durch SGS- und US-BIFMA-Tests, Gesamthub des Stuhls 10cm;

43

6. Stuhlbeine:

©320 Spritzguss-Eisenbeine, bestanden US-BIFMA-Tests.

Normen/
Zertifikate
Qualitatsgiitesiegel

Konstruktionsgrundlage der SIHOO Serie sind Normen
und Anforderungsprofile zeitgemalfer Sitztechnik. Die
SIHOO Serie ist SGS + TUV Rheinland LGA Produkts
GmbH geprift und zertifiziert.

EN 1335 -1/-2:2018 Biro-Arbeitsstuhl

EN Slegel EN 16955:2017 Gasdruckfeder / EN 12529 Laufrollen

Zertifikatssymbol Ellcherhelt fir hohen ergonomischen Standard Gber EN
inaus

Garantie Auf diesen Stuhl haben Sie 3 Jahre Garantie

Wartung/Reinigung

Alle mechanischen und beweglichen Teile sind
wartungsfrei. Gelegentliches Saubern der Laufrollen von
Teppichflusen ist ratsam. Fir die Reinigung der Bezlige
entfernen Sie zuerst den Staub. Flecken behandeln Sie
mit einem weilRen, weichen Tuch (keine Mikrofaser).
Zuerst reinigen, dann pflegen. Sitz- und Ruckbeziige der
M101C Serie sind nutzerfreundlich wechselbar.

Anwendung

Dieser Blrodrehstuhl darf nur bestimmungsgemaf unter
Beachtung der allgemeinen Sorgfaltspflicht und der
Anletung benutzt werden. Bei unsachgemafliem
Gebrauch (z.B. Aufstiegshilfe, Sitzen auf den Armlehnen,
extremen Belastungen) besteht Unfallgefahr.

Rollen

Serienausstattung mit Rollen fir Teppichbéden. Auf
Wunsch weiche Rader fir Hartboéden, erkennbar am
andersfarbigen Laufring.

Aus sicherheitstechnischen Griinden muss ein
entsprechender Austausch der Rollen bei Wechsel von
Teppich- auf Hartboden und umgekehrt erfolgen.

Wichtiger Hinweis

Gasfederaggregat nicht erhitzen und nicht gewaltsam
offnen! Arbeiten und Austausch an Gasfedern nur durch
eingewiesenen Fachpersonal.

MARWAY Consulting UG
(haftungsbeschrankt)

Vertretung in Europa:

Am Maibusch 108 -110,45883, Gelsenkirchen, Germany
Tel: 0049 17645084650
Email: MARWAYUG@outlook.com

44



Help Center

About Products:

Q: The backrest mesh is broken.
: Please contact us, and we will arrange the delivery of a replacement!

A

Q: The chair is too short for me.

A: Please adjust it to the maximum height to see if it's suitable for you.
If not, we recommend changing the gas lift.

: What if | receive a damaged or incorrect product?

: If you receiv e a defective, incorrect, or incomplete product, please contact us
immediately and keep all items and packaging materials until your claim is resolved.
If your replacement product is out of stock, we will notify you immediately of the
estimated arrival date and work with you to suggest a suitable replacement product.

>0

: | hear noises when sitting on the chair.

: Please check if all parts of the chair have been installed tightly. If not, there might be
a problem with the mechanism, and we recommend you send us a video for further
evidence first.

>0

Q: Why would the armrest shake?

A: Please check whether the screws are tightened enough first, then check the shaking
of the armrest pad.

Q: The backrest shakes.

A: The backrest might not be installed tightly. It's recommended to reinstall it first.

Q: There is an abnormal odor when the chair is taken out of the box.

A: Please leave the chair in a well-ventilated room for 2-3 days before use.

Q: There are scratches or cracks in the backrest or other parts.

A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

Q: There are missing parts in this order.

A: In this case, please inform us which parts are missing along with your order number
and provide us with a photo of all the parts you currently have. Then, we will report
this to the factory and arrange the delivery or work with you to find a satisfactory
solution.

Q: The chair makes me uncomfortable, but | cannot find where the problem is.

A: We are sorry to hear that you are having an unsatisfactory user experience. Please
kindly send us a photo or video of where the problem might lie. This way, we can
better locate the issue and offer you a solution.

45

About Delivery:

Q: What is the estimated delivery time?
A: Home delivery within the continental U.S. usually takes 3-8 days.

Q: The product has not been delivered.
A: We apologize for the inconvenience caused. Due to COVID-19, shipping may
experience delays. Please be patient, and we will keep track of it with you.

Q: The product fails to be dispatched.
A: Please contact us, and we will confirm your address again. Then we will report this to
the DPD.

Q: The shipping information has not been updated.
A: Due to a large quantity of orders, it might take some time before the information is
fully updated. Your patience is highly appreciated.

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

About Orders:

Q: Can | cancel my order?

A: For items that have not been delivered or items with delayed delivery, canceling the
order will be accepted. Inventory items are usually shipped within 24-48 hours after
an order is placed. Once the items are shipped, they cannot be canceled. *Orders of
customized or special items cannot be canceled.

Q: My order is lost during delivery.

A: Please contact the responsible logistics center and provide them with detailed
information for compensation. If you need any help concerning this, feel free to
contact us.

46



